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Read Statement

1. The datasheets and other product information on the site are all from network ref-
erence or other public materials, and the copyright belongs to the original author and
original published source. If readers and copyright owners have any objections,
please contact us and we will deal with it in a timely manner.

2. The Chinese datasheets provided on the website is a Chinese translation of the En-
glish datasheets. Its purpose is for reader’ s learning exchange only and do not in-
volve commercial purposes. The translation cannot be automatically updated with
the original manuscript, and there may also be improper translations. Readers are
advised to use the English manuscript as a reference for more accurate information.

3. All product information provided on the website refer to solutions from manufac-
turers’ technical support or users the contents may have differences in description,
and readers are advised to take the original article as the standard.

4. If you have any questions, please contact us at marketing@iczoom.com and mark
the subject with “Datasheets” .
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Lithium Battery UN38.3 Test Report

UN38.3 il &
UN38.3 Test Report

Client SHENZHEN PKCELL BATTERY CO., LTD.
A ERUITIT EL A FEdte A IR 24 5]

Add. of Client 2nd Floor, 4th Building, Meitai Technology Park, No.1231 ; Guanguang Road,
) Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen

ZeFtT Huht VDI T i M 3 X S A 2 Ak KT 5 1231 B £ R FR RS Bt

Samples Description | Rechargeable Lithium-lon Polymer Battery

LR H] 7oA R TR S

Model/Type
BS54

LP103450

Shenzhen NCT Testing Technology Co., Ltd.
RN v S I AR FR 247
1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,

Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China

FET A FERITE 2 X 2 418 E R AOE s TR ek E B 1 R

Testing Laboratory
PREBLA

Report No.
5 H S
Issued Date
RATHH
Test Conclusion #llif&5i8:

Shown in the Conclusion of test report. W& IR 1 4516 7.

NCT17010119B11

Mar. 10, 2017

Uaus  Tonge

Tested by T8 A: Approved by it A:

Hely Wﬂﬁ

Seal of NCT 15 BN
Date of Issue %% HHA:

Inspected by & A:
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Torhnnloav
FEEesEsES “agr Lithium Battery UN38.3 Test Report

| . Sample Description ¢ 5#iiA

Rechargeable Lithium-lon Sample
Polymer Battery Model LP103450

GIFPL=R = A=y ki Famis
Manufacturer | SHENZHEN PKCELL BATTERY CO., LTD.
il HEYIT L it R 24 T
Address 2nd Floor, 4th Building, Meitai Technology Park, No.1231 | Guanguang Road,
bkt Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen

CROITI o 4 X M I8 AR A A XD B 1231 SRBHEER S FRiE

Product Name

P AR

Trade Mark Cell Shape Prismatic Battery Size (51.0 X34.0 X

it PROELL | ek | mER | gwen | O

Limited
2000mAh Charge
7 4Wh \/cﬂtag;e

7 E PR e

Nominal Rated
Voltage _ Capacity

AR LR WERE

Maximum
Standard Continuous

Charge Charge Enéiu(:rl:a?‘lrtge
Current 1000mA Current 2000mA

FRE 7S R BAF I BN FE L HLTL
i
Cut-off Standard Maximum

Discharge Discharge
Current Current 3000mA

A PHE TR B LR 1N LR
Cell Number — Cell Model Ty -
2 G E B E S
Receiving Completing
Date Dec. 15, 2015 Date Jan. 19, 2016
W H B FeR H B

Voltage
IR B HUE

IT. Standard #FriE

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1 & ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.2)

BEE CLT Rk RmameEis) BREiTHRIZIE1 AMZIE25 383 %

Il. TestIltem MXT H

T.1. RAltitude simulation 5 4L . HExternal short circuit 4+&8% #
T.2. KThermal test 1B E A% 6. Oimpact/ [Crush #&#H/A4FE
T.3. XVibration #&zf 7. KOvercharge 388

T.4. [EAShock M .8. [KForced discharge 3&#I%
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Lithium Battery UN38.3 Test Report
IV. Test Method and Requirement i J7 i f1 25k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAAE TR B e F i A BRI 1 A7 1058 7.1 £ 7.5, 642 7.6 £ T.8 AT A hid s ry ot el dth.,
AT MBI, W T7 AWK T1 £ 7.5 FERE R EE.

Single cell batteries of B1#~B14# are full charged after one cycle;
Single cell batteries of B15#~B18# are full charged after fifty cycles;
Rechargeable cells of C19#~C23# are 50% charged after one cycle;
Rechargeable cells of C248~C33# are full discharged after cne cycle;
Rechargeable cells of C348~C43# are full discharged after fifty cycle;
Test environment condition: ambient temperature: 15-25C, ambient humidity: 40-70%
B R EE Hh B1#~B1 48— IG5 E RS

B R A FE Tt B15#~B18# 4y 50 IR FE R A

AR R C1O9#~C23# 4 — IR TEH G 50% 78 FLR A

] 7ok B C24#~CB3# N — IRTEH S IR

] 70 R RS C34#~CA3# 4 50 IRIEH 72 2 IR ARES

WIS AL 15-25°C, MUEERE: 40-70%

In order to guantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FERENELE, THUTANITE:
AR £ (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "'no mass loss'.

A M1 EERATHRE, M2 2B EREE. WRAERANEE T RNFINEIE, MY LRE
K

Mass M of cell or battery Mass loss limit
B A B Bl E T S REMRKRRIE
M<I1g 0.9%

1g=M=75¢g 0.2%

M= 75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR T LLE B PR B L ) I R e EEit iR Y B AS B M R B R Ok R A
EfhAbE. BIERE. B , RENREEY LRIIRHHE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MR TA 2 T.4 i BRI 2 CB R LS. DR, CREER IS K, 3 B ae B B R i 7
R 5 B B R A TR AR AT X — il SR AT FE R £ 90%.
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Lithium Battery UN38.3 Test Report

T.1. Altitude simulation 5 & #5411

Test method i 772
Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20
=57
6 E B I A7 T EUET 11.6 kPa FIFREEIR & (2045 °C) FA7HE /L 6 /T .
Requirement ZL3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

HMAATCEdE. DS TR TRERATEA, A s R R S TR I AT R
BEAT X — iR AR AT B Y 90% -

T.2. Thermal test j5 X%

Test method Hif 7

Batteries are to be stored for at least six hours at a test temperature equal to 72 &= 2°C, followed by
storage for at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test batteries are to be stored for 24 hours at ambient temperature (20 &= 5%C).

HE A B TR IR IR Y ST 7242 CHISEMF T AR A D 6 /DI, HidE B iR IR 8 5 4012 CHIFF T 47
R 6 . AT AR 2 (A B R E] AR O 30 k. WRRIFE BT, 10K BEH
B W R EENTIR (2045 °C) T 77IR 24 /MR
Requirement #k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

HMCE I, TR TR TRERATTE A, AR i R E TR s AT R
BEAT X — iR AR A L YT 90% -

T.3. Vibration &3]

Test method &85k

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn cccurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

R E TRz 6 60, BAREREMINE, Feeiesrl SMeifiRal. RaRZ BRI, Wi
{IMZEFE 7 Hz A1 200 Hz 218, #0277 Hz, 1 KIEFREED 15 /-8, X —4Ranid o =~ EAEEN
PR T R MERAT 12 1, BRI 3 M. EF MRE T A S R EE .

AT M7 Hz FFIA, REF 1 gn BIRAINER . BEFFFEET 18 Hz. A SHHRERAZ 0.8mm

CRRLEE 1.6mm) , JFEEIIAIR B RWEE IR AT] 8 gn LN 50 Hz) . U EITEE (R 8 gn
EHARZ I INE] 200 Hz.
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Lithium Battery UN38.3 Test Report

Requirement ZZ3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

MR TE M. Tl TRE. THREATEA, AT ulis el FroTm e s DT HE
HEAT I — R4 A F R 90% .

T.4. Shock 1ty

Test method &85k

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 gn
and pulse duration of & milliseconds. Each battery is subjected to three shocks in the positive direction

followed by three shocks in the negative direction of three mutually perpendicular mounting positions of the
battery for a total of 18 shocks.

WA AR R R EE R E b, REE SRS AR g . AR e 2 g
B E 150 gn AP EFEEETE] 6 ms BIE RS2 M. BB e =B EE F b 2 B A
W% =ik s, BECRAFEZZIRFE, BHEE% 18 kKitd.

Requirement ZZ3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 80% of its voltage
immediately prior to this procedure.

BRI LMt . DR, JF SRR B AR SRR S AT R
HEAT IX — e Al PR H 90%.

T.5. External short circuit #h %4 5%

Test method M7k

Batteries to be tested are temperature stabilized so that its external case temperature reaches 55 +
2% and then the battery are subjected to a short circuit condition with a total external resistance of less
than 0.1 chmat 55 &= 2°C. This short circuit condition is continued for at least one hour after the battery
external case temperature has returned to 55 + 2%C. The battery is observed for a further six hours for the
test to be concluded.

AT IR FIE R R R, MHSVRIREAR 5522°C, MMM 5542°C F LA
BN T 0.1Q BVE R . 78 Bl A ek B s b AN IR B Bl 1] 5542°C /G 4r 4 £ /0 1 /i . 3SRt O AR
6 /NI &R,

Requirement #k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours after test.

B/ RIREAED 170°C, FAAERRKREE T AL SE 6 N TR, TS, oK.
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Lithium Battery UN38.3 Test Report

Test method — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
PRt TE - #il CEHTERATET 18.0 KU LRIEAR B
The sample cell or component cell is to be placed on a flat smooth surface. A15.8 mm £0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

IR B A B B L P A 1 iR R I L — R 316 BURSEE R e R P, SRR H 42 15.8 K401
=2h, KEEA6 EX, SN HKmARE, g2 K. B— 91 Twm101 TR EEM 61£2.5 |
K TR BIEA AR AL, AN LR B X975 VR B AR o N 3R B RIE BlCE I L i
#l. BEHPUEREEH T SEERSRKEFXERTSE 90 EET.

SREEEAAE, SRR T FHEEEFAT O SRS R T O ER 15,8401 2K TR HAEE.
B—H A2 — k&L,

Test method - Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter)

W77 - i CER TR, SR, EhAL e OMEER RS HZ/NT 18.0 2X)

A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches 13 kN £ 0.78 kiN;
(b) The veltage of the cell drops by at least 100 mV; or
{c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using component cells that have not previously been subjected to
other tests.

B RIERAFH 2 B R, BEERETIA, 8Bt LY KA 1.5 emis. FER
ST, BIHBLL R =MERZ—
(a)FE DAY JETA S 13 kKN £0.78 kN
(D) E R ZEAD 100mV; 8
(C)FR AR IR R IA B 5S0%FE %,
—HABEAE S BIETRE100mY 8 £, sUHEGAE 2 0K R BRI 50%, BINTHERE .
" fﬁ%?_ﬁﬁi%ﬁ%m%k&%ﬁﬁﬁﬁﬁﬁﬁ MANTE MRS M FHRERREE. FEFFEOMASHMES
7 T
B A R — R R e . AR AR SR 6 /BT RIR A A 2 AT AR O AR S Y B AT
Requirement ZL3k

Compeonent cells meet this requirement if their external temperature does not exceed 170°C and there
is no disassembly and no fire within six hours after the test.

B IR AR 170°C, R RN A Alie fF 6 AN N EHRE, Tk
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Lithium Battery UN38.3 Test Report

T.7. Overcharge L7 H

Test method &85k

The charge current is twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(&) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test is the lesser of two times the maximum charge voltage of the battery or 22V.

{b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

B B A b TR R R B K Rk e B B B P . AR B R DRI A0 T

(a) IR EWEIRAEEART 18 RAT, il BN 2 it o e i R BT el 22 1R

PR

(b) ik R 7 B R T 18 AR, IR B B AT i A AR R A R BT 1.2 (%

WIS R TR T BT, BHT IR B (B R A 24 /N .

Requirement ZL3K

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

Lt SRR ARG S 7 RV TTARE. TR K.

T.8. Forced discharge T &

Test method #if /77

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

AR E T 5 12V i B B Y% 58 7 45 B it 55 T 1 1 45 72 B S AR B R T S T sl
.

FE N 5 AN 25 DR/ B B B 3 25 K LA T B o R/ N R T - RN H FS [8] (BB h) 45
T e R R A E R LA IR AT AA R B (R AD .

Requirement #3k

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

R E G AR S 7 R TR, T K.
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Lithium Battery UN38.3 Test Report

V. Test Procedure MR FE

Marking
FR R

.

Pretreatment

FAALHE

v v b
Samples of Ffidh Samples of fF i Samples of £ Samples of i
B1#~B10# C19#~C23# B11#~B18# C24#~C43#

A4

Altitude simulation

AR

'

Thermal test
RE LS

A h 4 v v

Vibration Impact / Crush Overcharge Forced discharge

IR BEHAE R SR

v
Shock

ik

v
External short circuit

HNERFELRE

v

Finished test
SE RN
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Lithium Battery UN38.3 Test Report

Serial No.

B

Name of Equipment

BE LR

Model
e

Calibration Date
/Due Date
wE H a8

Rechargeable battery test
system

7o B R I R

R2D6-5V-5A

2017.03.04

2018.03. 03

NCT-012

Vacuum chamber (for battery
test)

BRI E A F

GX-3020-2

2017.03.04

2018.03.03

NCT-017

Temperature circulation
chamber

BEEA G

GX-3000-150LT

2017.03.04

2018.03. 03

NCT-021

Vibration test instrument

T A A

ES-3-150

2017.03.04

2018.03. 03

NCT-022

Shock test instrument

i e

2016.08. 29

2017.08. 28

NCT-018

Battery short circuit test
instrument

Bt A BRI

BE-1000WV

2017.03.04

2018.03. 03

NCT-019

Impact test instrument

S

BE-5066

2017.03. 04

2018.03. 03

NCT-020

Crush test instrument

TR Ak

BE-6045T

2017.03.04

2018.03. 03

NCT-033

DC regulated power supply
E i s B

PS1540

2017.03.04

2018.03. 03

NCT-024

Battery anti-explosion
chamber

R [T AR A

GX-FB-200

2017.03.04

2018.03.03

NCT-003

Electronic Balance

BT R

JC-2238

2017.03.04

2018.03.03

NCT-008

Electronic Balance

B R

JSC-S30

2017.03.04

2018.03.03

NCT-001

Digital Multimeter
HFr A%

2017.03.04

2018.03. 03

NCT-029

Data acquisition unit

G

34970A

2017.03.04

2018.03. 03
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T.1. Altitude simulation 5 & #5411

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #2571

After test X525

Mass | Voltage
h & B
(@) V)

Mass | Voltage
mE L%
(@ V)

Mass
loss

REK
(%)

Voltage after
test/Voltage
pre-test

Gy Ry
50 HIT BT (%)

Status
HR

Full
charged
after one

cycle

— kAR A
AR

27.948 4.19

27.944 4.18

0.015

99.88

Pass &%

27.558 4.19

27.554 4.18

0.017

99.90

Pass &%

27.363 4.19

27.358 4.19

0.018

99.86

Pass &%

Ba#

27.518 4.19

27914 4.19

0.016

99.88

Pass &%

Bo#

27.234 4.19

27.229 418

0.017

99.88

Pass &%

B6#

27.561 4.19

27.557 418

0.014

99.90

Pass &%

B7#

27727 4.19

27.721 4.19

0.019

99.88

Pass &%

B&#

27.420 4.19

27.415 419

0.016

99.88

Pass &%

BO#

27.671 4.19

27.666 419

0.016

99.88

Pass &%

B10#

27.783 4.19

27779 4.19

0.015

99.86

Pass &%

Notes #:%: Atmospheric pressure A5 JE%4:1.013 X 10°Pa, Ambient temperature FREiEIE: 21.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mk, BB, R KRR, RBZRAREX.

T.2. Thermal test {Z /&%

The state
of cells

Pre-test =45 51

After test % 5

Mass | Voltage
& i £
(@ 9

Mass | Voltage
i & L
(@) (V)

Mass
loss

FERR
(%)

Voltage after
test/Voltage
pre-test

W5 i B A
55 A HLIE (%)

Status
#R

Full
charged
after one

cycle

— IR E
LR

27.944 4.18

27.924 414

0.073

98.97

Pass &%

27.554 4.18

27.535 4.14

0.069

98.88

Pass &%

27.358 4.19

27.336 4.14

0.078

99.00

Pass &%

B4#

27.914 4.19

27.495 4.14

0.069

98.95

Pass &%

B5#

27.229 4.18

27.207 4.14

0.080

98.92

Pass &%

Bo#

27557 4.18

27.538 414

0.070

98.90

Pass &%

Br#

27721 4.19

27.701 4.14

0.075

98.95

Pass &%

B&8#

27.415 4.19

27.399 414

0.059

98.92

Pass &%

Bo#

27.666 4.19

27.647 4.14

0.069

98.95

Pass &%

B10#

27779 4.19

27.739 4.14

0.073

98.95

Pass &%

Notes 7iF%: Atmospheric pressure K JE5%:1.013 X10°Pa, Ambient temperature B4R 21.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MidE, BB, RS KRR, RBZRARE K.
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Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #2571

After test #5485

Mass | Voltage
& HiL
(@) (V)

Mass | Voltage
mE L
(@) (V)

Mass
loss

FERR
(%)

Voltage after
test/Voltage
pre-test

50 5 B/
50 A FLE (%)

Status
#R

27.924 414

27.921 4.14

0.011

99.93

Pass &%

27.535 4.14

27.531 4.13

0.013

99.93

Pass &%

Full

27.336 414

27.333 4.14

0.014

99.95

Pass &%

charged
after one

B4#

27.495 4.14

27.491 4.14

0.013

99.93

Pass &%

cycle

B5#

27.207 4.14

27.204 4.14

0.013

99.93

Pass &%

—IRTEH A

Bo#

27.538 414

27535 414

0.013

99.93

Pass &%

T RS

Br#

27.701 4.14

27697 4.14

0.012

99.90

Pass &%

B&8#

27.399 414

27.395 4.14

0.014

99.90

Pass &%

Bo#

27.647 4.14

27.644 4.14

0.012

99.93

Pass &%

B10#

27739 414

27.755 414

0.014

99.90

Pass &%

Notes #:%: Atmospheric pressure k5% %4:1.013 X 10°Pa, Ambient temperature FREEigE: 21.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, mtRERE. RS, KRR, RBZRACRE K.

T.4. Shock hdy

The state
of cells

Pre-test X153

After test R 5

Mass | Voltage
mE CEPRN
(@ V)

Mass | Voltage
Th & B
(@) (V)

Mass
loss

R
(%)

Voltage after
test/Voltage
pre-test

AR e L
55 A HLIE (%)

Status
#R

27.921 4.14

27.918 4.14

0.009

99.98

Pass &%

27.531 413

27.530 413

0.005

99.98

Pass &%

Full

27.333 4.14

27.330 4.14

0.008

99.95

Pass &%

charged
after one

B4#

27.491 4.14

27.489 4.14

0.009

99.95

Pass &%

cycle

B5#

27.204 4.14

27.202 4.14

0.008

99.98

Pass &%

—IRTEH A

Bo#

27535 4.14

27.532 413

0.009

99.95

Pass &%

T RS

Br#

27.697 4.14

27.695 4.14

0.008

99.93

Pass &%

B&#

27.395 4.14

27.394 4.14

0.006

99.95

Pass &%

BO#

27.644 4.14

27.642 414

0.007

99.93

Pass &%

B10#

27.7955 4.14

27.733 4.14

0.006

99.95

Pass &%

Notes 7iF%: Atmospheric pressure K JE5%:1.013 X10°Pa, Ambient temperature B4R 21.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MalF, BiREHR. RS, KRR, RETEARE L.
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Lithium Battery UN38.3 Test Report

The state of cells No. External Peak temperature('C) Status
FEaIRAS 95 L 2 T e =R (C) £
B1# 55.6 Pass &%
B2# 55.7 Pass &%
B3# 55.6 Pass &%
Full charged after one B4 556 Pass &4

cycle B5# 55.6 Pass &1&
— RAEF AR EARES B6# 55.5 Pass &1

B7# 55.6 Pass &1
B8# 55.6 Pass &%
Bo# 55.7 Pass &
B10# 55.6 Pass &%

Notes i:%: Atmospheric pressure A5 E#:1.013 X10°Pa, Ambient temperature FREZiE ¥ 21.0°C
There is no disassembly, no rupture and no fire within six hours after test.

RS 6 AN P ARBR. R, REK.

T.6. Crush JE
The state of cells No. External Peak temperature('C) Status
B R A ETES) PRV R R R () TS
C19# 3 1 Pass 1%
50% charged after C20# 236 Pass &%
_ﬁ?;;:ej;y;l; i C21# 229 Pass &%
Rk C22# 23.2 Pass &%
C23# 23.4 Pass &%

Notes #:: Atmospheric pressure k5% %4:1.013 X 10°Pa, Ambient temperature FREZiE g 215°C
There is no disassembly, no rupture and no fire within six hours after test.

RN 6 AN T ARRR. R, KiK.

T.7. Overcharge it 7t L

The state of cells No. Status
RSy EnS W FR
B11# Pass &1&

Full charged after one cycle B12# Pass &%
— REFRE RS B13# Pass &1

B14# Pass &%
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Lithium Battery UN38.3 Test Report
B15# Pass &%

Full charged after fifty cycles B16# Pass &1%

A RIEH G ERE B17# Pass 4%
B18# Pass &%
Notes JEF%: Atmospheric pressure & E7%:1.013X10°Pa, Ambient temperature B8R 21.0°C

There is no disassembly and no fire during the test and within seven days after the test.

B R AR SE 7 RNRERE, Rk

T.8. Forced discharge 33l H,

The state of cells No. Status
FEamIRES s R

C244# Pass &%

C25# Pass &%

C26# Pass &%

C27# Pass &%

Full discharged after one cycle C28# Pass &1%

— RIBEF T2 IR Coo# Pass &%
C30# Pass &%
C31# Pass &%
C32# Pass &%
C33# Pass &%
C34# Pass &%
C35# Pass &%
C36# Pass &%
C37# Pass &%

Full discharged after fifty cycles C38# Pass &1&

50 MEFF e 2R CR0# Pass &%
CA0# Pass &1%
C41# Pass &%
C424# Pass &%
C43# Pass &1%

Notes JEF%: Atmospheric pressure & E7%:1.013X10°Pa, Ambient temperature B8R 21.0°C
There is no disassembly and no fire during the test and within seven days after the test.

LM A RS 7 R RARAR, RAE K
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Lithium Battery UN38.3 Test Report

VIi. Conclusion 4t

Test item Sample number Test reference Conclusion
PRI H s ik ZH gk
UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

st UN R85 MARiEF AT, S ITEE 7, 5
38.3.4.1 %

UN Manual of Test and Criteria,
Thermal test part III, subsection 38.3.4.2

RS UN 56 MR HETF i, B 11150 4, 55
38.3.4.2 %

UN Manual of Test and Criteria,

Vibration e part III, subsection 38.3.4.3
ez UN 55 AR HE T 41, S8 LT3R 73, 5

383437

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

b UN R 56 FIER v F 1 SBE 7, &
38.3.4.4 =%

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN 356 FOEn i F41 S5 &
38.345

UN Manual of Test and Criteria,

Impact/Crush A% e part III, subsection 38.3.4.6
‘i E UN B35 A0br i F 0, S 1ITEE 7, 3

38.3.4.6 77

External short
circuit

H T 3

UN Manual of Test and Criteria,

Overcharge B114-B154 part III, subsection 38.3.4.7
TR UN =58 flbR e 0, ST 5

38347

UN Manual of Test and Criteria,

Forced discharge oAt~ AT part III, subsection 38.3.4.8 Pass
SR | A UN a5 Antr e F 0, SB1EE S, 5 R

38.3.48 77

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

2igil], FATENRRE RS E UN38.3 HIER, RE 10 &1
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T 7,

Lithium Battery UN38.3 Test Report

IX. Photo of The Sample ¥ H
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Lithium Battery UN38.3 Test Report
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Lithium Battery UN38.3 Test Report

Photo 6 Protection board {F47#&
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